
ST-33Q

201

NOTE: Order parts by Catalog Number only. 
DO NOT order by Reference Number.

Ref. Catalog
No. No. Description

1 30643 Screw, 1/4" - 20 x 1" (4)
2 30673 RIDGID Decal
3 26498 Cord Pocket
4 26468 25' Cord Lead (2)
5 30633 Screw, 1/4" - 20 x 2" (2)
6 30648 Screw 4 - 40 x 1/4" (2)
7 26543 Seal Cap (Battery Cover)
8 26488 Rubber Plug
9 26508 End Cap Foot

10 26513 LCD Window
11 26518 Battery Tube (2)
12 26523 LCD Interface Label
13 30658 Hex Nut (1/4" - 20)
14* 30753 Control Board Assembly*
15 30688 Drive Interface Board
16* 30753 Driver Board Assembly*
17 26483 Back Shell
18 26508 Rear Foot w/Cover
19 26533 Kickstand

Ref. Catalog
No. No. Description
20 26538 Kickstand Bar
21 24413 Screw #6 x 1/2" (4)
22 30628 Spring
23 26548 Back Supports (2) (Standoff)
24 26463 Ground Stake
25 26493 Shoulder Strap
26 26478 Front Shell
27 30678 Front Directional Label
28 26528 Plug F/Cord Pocket (6)
29 30698 Screw, 1/4" - 20 x 13/4"
30 30653 LCD Gasket Assembly
31 18443 Cable Clip (2)
Items not Shown

30663 Rear Instruction Label
30658 Bottom Instruction Label
30668 Top Directional Strip Decal
30683 Rear Directional Label
27978 Power Supply US
27983 Power Supply Euro

1 13

14*

15
16*

11
10

9
8

7
6

4

31

29

17
29

3
5

2

12

18

19

20

21
22

23

2425

26

27
28

30

* Denotes MUST be replaced at factory.


